
0 

 

 

Biological Wastewater Treatment 

Process Design Calculations 

 
Harlan H. Bengtson, PE, PhD 

 

Emeritus Professor of Civil Engineering 

Southern Illinois University Edwardsville 

 

 

 

 

 

 

 

Copyright © 2017 by Harlan H. Bengtson 

 



1 

 

 

Table of Contents 

 

         Page 

Introduction   ……………………………………………………..      2 

Chapter 1 – Biochemical Oxygen Demand as a 

                                                      cause of Water Pollution   ……       4    

Chapter 2 – Description of the Activated Sludge Process   ……...       7 

Chapter 3 – Activated Sludge Process Variations   ………………      9 

Chapter 4 – Activated Sludge Parameters   ………………………     13 
[...]
 

Source of spreadsheet for screenshot:  

www.EngineeringExcelTemplates.com 

 

To solve this Example problem, the given values ( Qo = 3.5 MGD,   So = 

175 mg/L,   Xo = 200 mg/L,  Xw = 7000 mg/L,  V = 170,275 ft3,   X = 

2000 mg/L,    % Vol = 75% ,  SRT = 12 days ) were entered into the blue 

cells or transferred from the previous worksheet.  The spreadsheet then 

calculated the parameters in the cells in the “Calculations” portion of the 

spreadsheet.   

 

As shown in the screenshot above, the same values for Qr, Qw, and F:M  

are obtained as those shown above for Example #1 and Example #2: 

 



25 

 

 

Qr  = 1.26 MGD 

 

Qw  =  0.0203 MGD 

 

F:M  =  0.321  lb BOD/day/lb MLVSS 

 

 

 

Calculations in S.I. units can be made using the following equations: 

 

 

• Qr = [Qo(X – Xo) – QwXw]/(Xw – X)  [sometimes approximated 

by: 

 

         Qr  =  Qo(X - Xo)/(Xw - X) ]  (see discussion in next section of 

course) 

 

• Qw  =  (1/Xw)[(V*X/SRT) – QeXe] 

 

• F:M  =  (So*Qo)/(%Vol*X*V) 

 

 

More Detail on the Equations for Qr and Qw:  Note that these equations 

are the same as those used for U.S. units except that there is no need to 

calculate VMG, because volume in m3 can be used for all of the 

calculations. 

 

Most of the equations presented and used above are rather straightforward 

application of a loading factor, calculation of detention time as volume 

divided by flow rate, or the equation follows directly from the units.  The 

sources of the equations for Qw and Qr aren’t quite as obvious, however, 

so they are discussed briefly here.   

 Waste Activated Sludge Flow Rate:  The equation for waste activated 

sludge flow rate, Qw, is based on the principle that the average length of 



26 

 

time activated sludge solids stay in the aeration tank [the sludge retention 

time (SRT) or sludge age] is equal to the mass of solids in the aeration 

tank divided by the rate at which solids are being wasted from the system.  

In equation form: 

 

SRT =  lb act. sludge in aeration tank/(lb act. sludge leaving system/day)  

 

SRT = (8.34*X*VMG)/[(8.34*Xw*Qw) + (8.34*XeQe)]   

 

 (Note that the factor 8.34 converts mg/L to lb/MG.) 

 

Units in above equation are:  [(lb/MG)*MG]/[(lb/MG)*MG/day]  

                       =  lb/(lb/day)  =  days 

 

solving for Qw gives the equation in the list above: 

 

Qw  =  (1/Xw)[(VMG*X/SRT) – QeXe] 

 

 

Recycle Activated Sludge Flow Rate:  An equation for the recycle 

activated sludge flow rate can be determined by a material balance around 

the aeration tank.  The aeration tank portion of the ‘activated sludge 

parameters’ diagram from above is reproduced on the next page.  It shows 

that the inflows to the aeration tank are Qo with suspended solids 

concentration of  Xo and Qr with suspended solids concentration of  Xw.  

The outflow from the aeration tank is Qo + Qr with suspended solids 

concentration of  X (equal to that in the aeration tank.)   

 



27 

 

 

Figure 11.  Aeration Tank Material Balance Diagram 

 

 

A material balance over the aeration tank must take into account the fact 

that there is a net growth of activated sludge solids in the aeration tank.  

The material balance is thus:   

 

Rate of solids outflow – Rate of solids inflow = Growth rate of solids 

 

The growth of activated sludge is typically hydraulically controlled with 

the activated sludge wasting rate and is equal to QwXw.  The material 

balance equation thus becomes: 

 

(Qo + Qr)X  -  (QoXo  +  QrXw)  =  QwXw     

 

For S.I. units, the flow rates in the above equation will be in m3/day and 

the suspended solids concentrations will be in kg/m3, thus giving units of 

kg/day for each term in the equation. 

 

For U.S. units, the flow rates in the equation will be in MGD and the 

suspended solids concentrations will be in mg/L.  A factor of 8.34 will be 

needed with each term to convert mg/L to lb/MG, resulting in lb/day for 

each term.  Since I am going to solve the equation for Qr, the 8.34 in each 

term will ‘cancel out.’ 

 



28 

 

Through a bit of algebraic manipulation, the equation can be solved for Qr 

to give: 

 

Qr = [Qo(X – Xo) – QwXw]/(Xw – X) 

 

The activated sludge wasting rate, Qw, is typically much less than the 

influent flow rate, Qo, so the term QwXw is sometimes dropped out to 

simplify the equation to: 

  

Qr  =  Qo(X - Xo)/(Xw - X) 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



29 

 

Oxygen/Air/Blower Calculations and 

Alkalinity Requirements 
 

 

Oxygen/Air Requirement and Blower Calculations will be made using 

the “Rule of Thumb” guidelines shown below.   These guidelines are 

made available by Sanitaire, a manufacturer of aeration diffusers. 

 
Rules of Thumb for Estimating Oxygen/Air Requirements - Coarse or fine 

Bubble Diffusers: 

 

Source: www.xylemwatersolutions.com/scs/sweden/sv-

se/produckter/cirkulationpumps/documents/san3.pdf 

 

1.  The typical AOR/SOR  (or AOTE/SOTE) is 0.50 for a coarse bubble 

aeration system or 0.33 for a fine bubble aeration system. 

 

2.  The typical SOTE is 0.75% per foot (2.46% per m) of diffuser 

submergence for a coarse bubble system or 2.0% per foot (6.56% per m) 

of diffuser submergence for a fine bubble system. 

 

3.  1 SCF of air has a density of 0.075 lbm/ft3 (1.20 kg/m3) and contains 

23% oxygen by weight, thus:  1 SCF of air contains 0.0173 lbm of oxygen 

(1SCM contains 0.2770 kg of oxygen). 

 

4.  For biological treatment with SRT from 5 to 10 days, mass of oxygen 

required /mass BOD removed is typically in the range from 0.92 - 1.1 lb 

O2/lb BOD (or kg O2/kg BOD).  Higher SRT results in a higher value of 

mass O2 required/mass BOD removed.   

 

5.  The oxidation of ammonia nitrogen typically requires 4.1 to 4.6 lb of 

oxygen/lb ammonia Nitrogen oxidized (or kg oxygen/kg ammonia 

nitrogen oxidized). 

 

Example #8:  Calculate the oxygen requirement in lb/hr, the air 

requirement in SCFM, and the required blower outlet pressure for the 



30 

 

wastewater flow used in the previous examples (3.5 MGD wastewater 

flow with primary effluent BOD of 175 mg/L, primary effluent TKN of 35 

mg/L, target effluent BOD of 20 mg/L, and target effluent NH3-N of 7 

mg/L). 

 
Solution:  The Figure 12 and Figure 13 screenshots on the next page 

show an Excel spreadsheet with the solution to this example.  Figure 12 

shows the wastewater characteristics user inputs needed for the calculation 

and Figure 13 shows the diffuser parameters/characteristics inputs needed 

and the calculation of the oxygen requirement, air requirement, and blower 

outlet pressure needed for BOD removal and for BOD removal and 

nitrification. 

 

The user inputs shown in Figure 12 are those specified in the problem, 

wastewater flow rate,    Qo = 3.5 MGD;  primary effluent BOD, So = 175 

mg/L;  primary effluent TKN, TKNo = 35 mg/L;  target effluent BOD, Se 

= 20 mg/L and target effluent NH3-N, Ne = 7 mg/L. 

 

 
 

Figure 12.  Screenshot of Spreadsheet Solution to Example #8 – Part 1 

 

Source of spreadsheet for screenshot:  

www.EngineeringExcelTemplates.com 

 



31 

 

 
 

Figure 13.  Screenshot of Spreadsheet Solution to Example #8 – Part 2 

 

In Figure 13 oxygen and air requirements are calculated for BOD removal 

only and for BOD removal and nitrification.  Operating conditions will 

determine whether nitrification takes place or doesn’t take place.  Both 

BOD removal and nitrification are carried out by aerobic microorganisms, 

but it is a different set of microorganisms for each.  The nitrifying 

microorganisms are favored by higher temperatures and higher oxygen 

concentration in the aeration tank.  Thus, at low temperatures and/or 

relatively low oxygen concentrations, BOD removal will still take place 

but little nitrification will occur.  The optimum D.O. level for nitrification 

is 3.0 mg/L, significant nitrification still occurs for D.O. levels between 

2.0 and 3.0 mg/L, and nitrification ceases for D.O. below 0.5 mg/L.  The 

optimum temperature range for nitrification is between 28oC and 32oC, at 

16oC, the nitrification rate is about half of that at 30oC.  Below 10oC, the 

nitrification rate is decreased significantly. 

 



32 

 

The equations for making the oxygen/air/blower calculations shown in 

Figure 13 are as follow: 

 

BOD Removal Rate = (Qo*(So- Se)                 NH3-N Removal Rate = 
Qo*(TKNo - Ne) 
 
O2 Requirement = (BOD Rem. Rate)(lb O2/lb BOD) = (NH3-N Rem. 
Rate)(lb O2/lb NH3-N) 
 
SOTE = (SOTE %/ft depth)(Diffuser Depth)                    AOTE = 
SOTE(AOTE/SOTE) 
 
Air Requirement = (O2 requirement/AOTE)/(O2 Content in Air) 
 
Blower Outlet Pressure = Patm + Press. Drop across Diffuser + 

air(Diffuser Depth) 

 

The calculated results for Example #8, as shown in Figure 13 are as 

follows: 

 
 

For operating conditions in which only BOD removal will take place: 

 

Oxygen Requirement = 226.2 lb/hr       Air Requirement = 2751.8 SCFM 

 

Blower Outlet Pressure = 20.3 psi 
 
 

For operating conditions in which only BOD removal and nitrification will 

take place: 

 

Oxygen Requirement = 381.9 lb/hr        Air Requirement = 4644.9 SCFM 

 

Blower Outlet Pressure = 20.3 psi 

 

 

Alkalinity Requirements also need to be calculated if nitrification is 

taking place, because alkalinity is used in the nitrification reactions. 
 

 



33 

 

Description of the MBBR (Moving 

Bed Biofilm Reactor) 

Initial Development of the Process 

The MBBR process for wastewater treatment was invented and initially 

developed by Professor Hallvard Ǿdegaard in the late 1980s at the 

Norwegian University of Science and Technology.  Use of this wastewater 

treatment process has spread rapidly.  Per Ǿdegaard, 2014 (Reference #4 

at the end of this book), there were already more than 800 MBBR 

wastewater treatment plants in more than 50 countries at that time (2014), 

with about half treating domestic wastewater and about half treating 

industrial wastewater. 

General Description of the Process 

The MBBR process is an attached growth biological wastewater treatment 

process. That is, the microorganisms that carry out the treatment are 

attached to a solid medium, as in trickling filter or RBC systems.  By 

contrast, in a suspended growth biological wastewater treatment process, 

like the activated sludge process, the microorganisms that carry out the 

treatment are kept suspended in the mixed liquor in the aeration tank.   

In the conventional attached growth biological treatment processes, like 

trickling filter or RBC systems the microorganisms are attached to a 

medium that is fixed in place and the wastewater being treated flows past 

the surfaces of the medium with their attached biological growth.  In 

contrast, an MBBR process utilizes small plastic carrier media, which are 

described in more detail in the next section.  The MBBR treatment 

processes typically take place in a tank similar to an activated sludge 

aeration tank.  The carrier media are kept suspended by a diffused air 

aeration system for an aerobic process or by a mechanical mixing system 

for an anoxic or anaerobic process, as illustrated in figure 14 and figure 



34 

 

15 below.  A sieve is typically used at the tank exit to keep the carrier 

media in the tank.   

Primary clarification is typically used ahead of the MBBR tank.  

Secondary clarification is also typically used, but there is no recycle 

activated sludge sent back into the process. 

 

The MBBR Media Support Carrier System 

MBBR processes use plastic media support carriers similar to those shown 

in Figure 16.  As shown in Figure 16, the carrier is typically designed to 

have a high surface area per unit volume, so that there is a lot of surface 

area on which the microorganisms attach and grow.  Media support 

carriers like those shown in Figure 16 are available from numerous 

vendors.  Two properties of the carrier are needed for the process design 

calculations to be described and discussed in this course.  Those properties 

are the specific surface area in m2/m3 and the void ratio.  The specific 

surface area of MBBR carriers is typically in the range from 350 to 1200 

m2/m3 and the void ratio typically ranges from 60% to 90%.  Design 

values for these carrier properties should be obtained from the carrier 

manufacturer or vendor. 



35 

 

 

MBBR Wastewater Treatment Process Alternatives 

The MBBR wastewater treatment process is quite flexible and can be used 

in several different ways.  Figure 17 below shows flow diagrams for the 

following six alternatives.  Note that, as previously mentioned, primary 

clarification and secondary clarification are shown for all of the process 

alternatives, but there is no sludge recycle as there is in a conventional 

activated sludge process. 

1. Single stage BOD removal 

2. Two stage BOD removal 

3. Two stage BOD removal and Nitrification 

4. Single stage tertiary Nitrification 

5. Pre-Anoxic Denitrification 

6. Post-Anoxic Denitrification 



36 

 

 

Figure 17. MBBR Wastewater Treatment Process Alternatives 

Overview of MBBR Process Design Calculations 

The key empirical design parameter used to determine the required MBBR 

tank size is the surface area loading rate (SALR) in g/m2/d.  The g/d in the 

SALR units refers to the g/d of the parameter being removed and the m2 in 

the SALR units refers to the surface area of the carrier.  Thus, for BOD 

removal the SALR would be g BOD/day entering the MBBR tank per m2 

of carrier surface area.  For a nitrification reactor, the SALR would be g 

NH3-N/day entering the MBBR tank per m2 of carrier surface area.  

Finally, for denitrification design, the SALR would be g NO3-N/day per 

m2 of carrier surface area.   

For any of these processes, a design value for SALR can be used together 

with design values of wastewater flow rate and BOD, ammonia or nitrate 

concentration, to calculate the required carrier surface area in the MBBR 

tank.  The design carrier volume can then be calculated using a known 



37 

 

value for the carrier specific surface area (m2/m3).  Finally, a design value 

for the carrier fill % can be used to calculate the required tank volume. 

Process design calculations for each of the process alternatives shown in 

Figure 17 will be covered in the next several sections.   

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



38 

 

Single Stage BOD Removal MBBR 

Process Design Calculations 

An MBBR single stage BOD removal process may be used as a free-

standing secondary treatment process or as a roughing treatment prior to 

another secondary treatment process, in some cases to relieve overloading 

of an existing secondary treatment process.  In either case the key design 

parameter for sizing the MBBR tank is the surface area loading rate 

(SALR), typically with units of g/m2/day, that is g/day of BOD coming 

into the MBBR tank per m2 of carrier surface area.  Using design values 

for wastewater flow rate and BOD concentration entering the MBBR tank, 

the loading rate in g BOD/day can be calculated.  Then dividing BOD 

loading rate in g/day by the SALR in g/m2/day gives the required carrier 

surface area in m2.  The carrier fill %, carrier specific surface area, and 

carrier % void space can then be used to calculate the required carrier 

volume, tank volume and the volume of liquid in the reactor.  A typical 

flow diagram for a single stage MBBR process for BOD removal is shown 

in Figure 18 below. 

 

 

Figure 18. Single Stage MBBR Process for BOD/COD Removal 



39 

 

 

The equations for making those calculations are as follows: 

1.  BOD loading rate = Q*So*8.34*453.59 

where:  Q is the wastewater flow rate into the MBBR reactor in MGD 

              So is the BOD concentration in that influent flow in mg/L 
[...]
374.75 m3.   

 

      iv) The volume of liquid in the reactor can be calculated as:                             

 tank volume – [carrier volume( 1 – void %)],   Thus the volume of 

liquid is:  374.75 – [149.90(1 – 0.60)]  =  314.79 m3  =  

314.79*3.28083  =  11,117 ft3. 

 

      v) The HRT at design ave ww flow can be calculated as: 

HRTdes ave = reactor liquid volume*7.48/[Q*106/(24*60)]  =  

11,117*7.48/[01.5*106/(24*60)]  =  80 min 

 

HRTpeak hr   =  HRTdes ave/peak hour factor  =  80/4 = 20 min 

 

vi) Calculation of the estimated effluent NO3-N concentration from 

the second stage, as shown above for the BOD removal 

process, is shown in the Figure 35 spreadsheet screenshot 

below and gives a value of 4.8 mg/L, 

 

vii) Calculation of the alkalinity requirement is shown in the Figure 35 

spreadsheet screenshot below.  Using the equivalent weight of 

CaCO3 as 50, the equivalent weight of NaHCO3 as 84, the 

alkalinity use for nitrification as 7.14 g CaCO3/g NH3-N, the 

alkalinity produced by denitrification as 3.56 g CaCO3/g NO3-

H, and the target effluent alkalinity as 80 mg/L as CaCO3, give 

the calculated alkalinity requirement as 81.9 mg/L as CaCO3.  

The rate of alkalinity addition needed can then be calculated as:  

(1.5 MGD)(81.9 mg/L)*8.34  =  1024.9 lb/day as CaCO3.  

Multiplying this by the ratio of the equivalent weight of 



76 

 

NaHCO3 to the equivalent weight of CaCO3 gives the daily 

NaHCO3 requirement as 1721.8 lb/day NaHCO3. 

viii) Calculation of the methanol requirement in lb/day is shown at 

the bottom of the Figure 35 screenshot.  As shown, the 

calculations use the constants, 4.6 lb COD/lb NO3-N removed 

and 1.5 lb COD/lb Methanol.  The required methanol dosage is 

then calculated as: 4.6/1.5  = 3.1 lb methanol /lb NO3-N 

removed.  The methanol requirement in lb/day is then equal to 

3.1 times the previously calculated NO3-N removal rate of 

337.1 lb/day, or 1033.7 lb/day. 

 

 



77 

 

 

Figure 34.  Screenshot – Post-Anoxic Denitrification Design     

Calculations – Part 1 



78 

 

 

Figure 35.  Screenshot – Post-Anoxic-Denitrification Design   

Calculations – Part 2 

 



79 

 

 

Figure 36.  Screenshot – Post-Anoxic Denitrification Design     

Calculations – Part 3 

 

 

 

 

 



80 

 

Pre-Anoxic Denitrification Process 

Design Calculations 
 

The process design calculations for pre-anoxic denitrification, are similar 

to those just discussed for a post-anoxic denitrification process.  The graph 

shown in Figure 37 (prepared using values from a similar graph in Rusten 

and Paulsrud’s presentation in Ref #8 at the end of this book) will be used 

to obtain values for SARR/SALR vs SALR for the pre-anoxic 

denitrification stage 

 
Figure 37. SARR vs SALR for Pre-Anoxic Denitrification 

 

A typical flow diagram for a pre-anoxic denitrification MBBR process is 

shown in Figure 38 below.  As discussed previously for a post-anoxic 

denitrification MBBR system, process design of a pre-anoxic 

denitrification MBBR system also requires sizing an MBBR tank for BOD 

removal, one for nitrification and one for denitrification.  Process design 

for the BOD removal and nitrification stages is essentially the same as just 

discussed for the post-anoxic denitrification process.  The primary 

difference from the post-anoxic denitrification process design calculations 

is for the denitrification stage, which will be discussed and illustrated with 

example calculations below. 



81 

 

 

Figure 38. MBBR Flow Diagram for Pre-Anoxic Denitrification 

 

Example #17:  Carry out the process design as described below for the 

denitrification stage of a pre-anoxic denitrification process with the 

wastewater flow and concentrations given in the previous Examples.  [1.5 

MGD containing 175 mg/L BOD and 35 mg/L TKN (in the primary 

effluent)].  Consider that the primary effluent alkalinity is 140 mg/L as 

CaCO3 and the design SALR for the denitrification stage is to be 0.9 g 

NO3-N/m2/d. 

For the first stage (Denitrification) calculate each of the following: 

 

i) The nitrate loading 

ii) The required carrier volume for a carrier with specific surface area 

of 600 m2/m3 

iii) The required MBBR tank volume for a design carrier fill % of 40% 

iv) The volume of liquid in the MBBR reactor for design carrier % 

void space of 60%. 

v) The average hydraulic retention time at design average wastewater 

flow and at design peak hourly flow if the design peak hour 

factor is 4. 

vi) The required NO3-N recycle rate in order to achieve a target NO3-

N concentration of        9 mg/L. 

vii) The alkalinity requirement in lb/day as CaCO3 and in lb/day 

NaHCO3, for target effluent alkalinity of 80 mg/L as CaCO3. 

 



82 

 

Solution -  The solution is shown in Figure 39, Figure 40, and Figure 41, 

which are screenshots of different parts of an Excel worksheet used to 

carry out the calculations for this example.  Figure 39 is from the top part 

of the worksheet and shows the user inputs and the calculation of the 

estimated SARR/SALR ratio for the denitrification stage.  Note also that a 

user input value is needed for the estimated NO3-N recycle ratio.  This 

initial estimated value is used in an iterative calculation to determine the 

required NO3-N recycle ratio in order to achieve the target effluent NO3-N 

concentration.   

 

Figure 40 is from the middle of the worksheet and shows the answers for 

parts i) through vi).  Figure 41 is from the bottom of the worksheet and 

shows the Alkalinity calculations which answer part vii).  The calculations 

and results are as follows: 

 

i) Most of the nitrate loading to the pre-anoxic denitrification tank is 

typically in the NO3-N recycle flow rather than in the primary 

effluent flow entering the tank.  The NO3-N loading rate will 

be (1.5 MGD)(Prim Effl NO3-N)(8.34 lb/MG/mg/L) + (1.5 

MGD)(Recycle Ratio)(Target Effl NO3-N)(8.34) =  297.0 

lb/day  =  (297.0 lb/day)*(453.59 g/lb)  =  134,716 g NO3-

N/day 

 

ii) Required carrier surface area = (134,716 g/day)/(0.9 g/m2/day)   =  

149,685 m2.    

 

Required carrier volume = 145,744 m2/600 m2/m3. =  249.47 m3                             

 

iii) For 40% carrier fill:  Required tank volume = 249.47 m3/0.40  =  

623.7 m3.   

 

      iv) The volume of liquid in the reactor can be calculated as:                             

 tank volume – [carrier volume( 1 – void %)],   Thus the volume of 

liquid is:  623.7 – [249.47(1 – 0.60)]  =  523.9 m3  =  

523.9(3.28083)  =  18,501 ft3. 

 

      v) The HRT at design ave ww flow can be calculated as: 

HRTdes ave = reactor liquid volume*7.48/[Q*106/(24*60)]  =  

18501*7.48/[1.5*106/(24*60)]  =  133  min 



83 

 

 

            HRTpeak hr   =  HRTdes ave/peak hour factor  =  133/4 = 33 min 

 

      vi)   The required NO3-N recycle ratio is calculated with the iterative 

process described in blue at the bottom of Figure 40.  For this iterative 

process, the NO3-N removal rate is calculated two different ways, one 

using the estimated SARR and the carrier surface area and the other using 

the wastewater flow rate times the influent TKN concentration minus the 

sum of the effluent nitrate and ammonia nitrogen.  Excel’s Goal Seek 

process is then used to set the difference between the two different 

calculations equal to zero by changing the estimated value of the NO3-N 

recycle ratio.  This process results in the required NO3-N recycle ratio 

calculated to be 2.64. 

 

      vii)   Calculation of the alkalinity requirement is shown in the Figure 

41 spreadsheet screenshot.  Using the equivalent weight of CaCO3 as 50, 

the equivalent weight of NaHCO3 as 84, the alkalinity use for nitrification 

as 7.14 g CaCO3/g NH3-N, the alkalinity produced by denitrification as 

3.57 g CaCO3/g NO3-H, and the target effluent alkalinity as 80 mg/L as 

CaCO3, give the calculated alkalinity requirement as 97.1 mg/L as CaCO3.  

The rate of alkalinity addition needed can then be calculated as:  (1.5 

MGD)(91.1 mg/L)*8.34  =  1214.5 lb/day as CaCO3.  Multiplying this by 

the ratio of the equivalent weight of NaHCO3 to the equivalent weight of 

CaCO3 gives the daily NaHCO3 requirement as 2040.3 lb/day NaHCO3. 



84 

 

 

Figure 39.  Screenshot – Pre-Anoxic Denitrification Design     

Calculations – Part 1 



85 

 

 

 

Figure 40.  Screenshot – Pre-Anoxic Denitrification Design     

Calculations – Part 2 

 

 

 



86 

 

 

Figure 41.  Screenshot – Pre-Anoxic Denitrification Design     

Calculations – Part 3 

 

 

 

 

 

 

 

 

 

 

 



87 

 

Description of the MBR (Membrane 

Bioreactor) Process 

Initial Development of the MBR Process 

Membrane filtration has been used for quite some time in a variety of 

ways in water and wastewater treatment.  It was not until the 1970’s, 

however that Research at Rensselaer Polytechnic Institute proposed 

coupling the activated sludge process with membrane filtration. Dorr-

Oliver introduced the first membrane bioreactor (MBR) wastewater 

treatment processes with a flat sheet ultrafiltration plate and frame 

membrane. This process was put into use in Japan in the 1970s and 1980s, 

but did not come into very widespread use around the world. In 1989 

Yamamoto et al (Ref #11 at the end of this book) developed and 

introduced submerged membranes with a membrane module placed 

directly in the aeration tank rather than as a separate process following the 

aeration tank.  This innovation accelerated interest in, development of, and 

spreading use of MBR wastewater treatment processes.  Currently almost 

all MBR processes being installed have a submerged membrane module, 

as shown in Figure 41 below. 

 

Figure 41.  MBR Wastewater Treatment Typical Process Flow Diagram 

 



88 

 

Comparison of MBR Process with Conventional      

Activated Sludge 

The first difference to note is that the use of membrane filtration allows an 

MBR process to produce a significantly higher quality effluent than that 

obtainable from a conventional activated sludge process.  Secondly, the 

mixed liquor suspended solids concentration (MLSS) and the solids 

residence time (SRT) are limited in a conventional activated sludge 

process by the need to produce a sludge with good settling characteristics 

in the secondary clarifier.  This is not a requirement for MBR processes, 

because the final effluent is produced by filtration rather than by 

sedimentation.  Thus, the MLSS and SRT can both be larger for MBR 

processes than the typical values used for conventional activated sludge.  

This results in a smaller aeration tank volume needed for an MBR process 

than that needed for conventional activated sludge treating the same flow.   

On the other hand, the need to keep the membranes from getting fouled 

increases operating costs over typical values for conventional activated 

sludge.  The method that has evolved for cleaning the membranes and 

keeping them from getting fouled is a fairly high rate of aeration below the 

membrane module, so that the air bubbles keep the membrane clean.  This 

results in a higher aeration cost than that typically required for 

conventional activated sludge. 

Pretreatment Prior to the MBR Aeration Tank 

Primary clarification is not typically used before the MBR aeration tank, 

however, coarse screening and grit removal should be used if warranted by 

the wastewater characteristics, and fine screening (2 – 3 mm pore size) 

should be used as the final pretreatment step before the aeration tank. 

MBR Process Alternatives 

The MBR process alternatives are similar to those for a conventional 

activated sludge process.  An MBR process may be used for the following: 

1. BOD removal and nitrification 



89 

 

2. BOD removal and nitrification together with Pre-anoxic 

denitrification 

 

Post-anoxic denitrification does not work too well with an MBR process, 

because the membrane module must be at the effluent end of the process 

but cannot be submerged in the post-anoxic tank, because scouring 

aeration is required to keep the membrane from fouling. 

 

Overview of MBR Process Design Calculations 

The membrane surface area requirement, volume requirement, and 

required scouring air flow rate for the membrane module can be calculated 

using membrane module properties typically available from membrane 

module manufacturers or vendors together with wastewater flow 

information.   

Sizing of the aeration tank will be done in a manner similar to that used 

for a completely mixed activated sludge process. 

 

 

 

 

 

 

 

 

 

 

 



90 

 

 

Membrane Module Process Design 

Calculations 

The membrane module properties typically used for process design and 

their units are: 1) Average Membrane Flux, J, in L/hr/m2, 2)  Module 

Packing Density, , in m2/m3, and 3) Specific Aeration Demand, SADM in 

m3 air/hr/m2 membrane.  Using these membrane and membrane module 

properties, the required membrane area, membrane module volume, and 

scouring air flow rate can be calculated as follows: 

Membrane area, AM = Qo/J,  where Qo is the wastewater flow rate in L/hr.  

With Qo in m3/day, the equation with conversion factors becomes:  Am = 

(Qo/24)*1000/J.  With Qo in MGD, the equation with conversion factors 

becomes:  Am = (Qo/24)*1000000/[(J/3.7854)/(3.28082)].   Note that in 

this case, the flow rate has been converted to gal/day and J has been 

converted to gal/hr/ft2. 

The membrane module volume is then calculated as: VM = AM/ .  For S.I. 

units no conversion factors are needed.  For U.S. units, must be 

converted from m2/m3 to ft2/ft3. 

The scouring air flow required to keep the membrane from getting fouled 

is calculated as:  Required Scouring Air Flow = SADM*AM/60 .  This 

gives the required scouring air flow in m3/min.  To calculate the required 

scouring air flow in cfm, SADM should be converted to ft3 air/hr/ft2 

membrane. 

Example #18:  a) A design wastewater flow 7571 m3/d is to be treated 

with an MBR wastewater treatment system.  The design membrane 

module properties are: average membrane flux, J = 12 L/hr/m2 ;  module 

packing density,  = 120 m2/m3;  specific aeration demand, SADM  = 0.3 

m3 air/hr/m2 membrane.  Calculate the required membrane area, 

membrane module volume, and scouring air flowrate. 



91 

 

b) Repeat for a design wastewater flow of 1.5 MGD with the same 

membrane module properties. 

Solution: a) Figure 42 below is a screenshot of an Excel spreadsheet set 

up to make the membrane module calculations described above for part a), 

with S.I. units. The given membrane module properties were entered in the 

blue cells.  Am, Vm and scouring air flow are calculated by the worksheet 

in the yellow cells, using the equations given above. As shown in Figure 

42, the results are:  Am = 26,288 m2,  Vm = 219 m3, and scouring air flow 

required = 131 m3/min. 

b) Figure 43 is a similar screenshot with the calculations in U.S. units, as 

described above.  The results in U.S. units are:  Am = 212,217 ft2,  Vm = 

5802 ft3, and scouring air flow required = 3481 cfm. 

 

Figure 42.  Excel Worksheet with Membrane Module Calculations       

S.I. units 



92 

 

 

Figure 43.  Excel Worksheet with Membrane Module Calculations       

U.S. units 

 

 

 

 

 

 

 

 

 



93 

 

Process Design Calculations for 

BOD Removal and Nitrification 

The aeration tank will be essentially a completely mixed tank, so the 

process design calculations for the aeration tank can be done using a 

completely mixed activated sludge (CMAS) process design procedure.  

The calculations described in this section and illustrated with example 

calculations follow the CMAS process design procedure presented in 

Metcalf & Eddy’s 4th edition of Wastewater Engineering, Treatment and 

Reuse, which is the second reference in the list at the end of this book. 